

China Testing & Certification International Group Co., Ltd.
China National Safety Glass & Quartz Glass Test Center
Test Report

Report No.: WT2024E09A00767EG1

Page 1 of 18

Sample Name	Automotive paint protection film	Test Type	Entrustment test
Entrusted By	Zhejiang Conergies New Material Technology Co., Ltd. ※	Trademark	_____
Manufacturer	Zhejiang Conergies New Material Technology Co., Ltd. ※	Sample Status	Samples meet the test requirements
Reception Date	September 25, 2024	Sample Quantity	68 Pieces
Production Date/ Batch No.	_____	Model/Size	Shown on each data sheet
Test Method	Shown on each data sheet	Test Date	October 11, 2024- November 26, 2024
Criterion	QC/T 1171-2022 <i>Automotive paint protection film</i>		
Test Item	Appearance, Thickness, Gloss, Haze, 180° Peel strength, Tensile strength and elongation at break, Tearing strength, Scratch resistance, Puncture resistance, Abrasion resistance, Surface scratches recovery after heat treatment, Gravel impact resistance, Resistant to organic solution, Resistant to rain stain, Anti-graffiti test, Resistant to xenon exposure, Resistant to damp-heat cycle.		
Conclusion	*The test results conform to the requirements of QC/T 1171-2022. The test results are shown on Page 2-Page 18.* Date of issue: (Seal)		
Remark: 1. The entrusting party is responsible for the following submitted information: Thickness: 0.184 mm, Glossy paint protection film, TPU. 2. This test report is the modification of the original report WT2024E09A00767E issued on Dec.02,2024. The modified text is identified with ※. The original report is invalid from January 03, 2025.			

Approved by:

Checked by:

Compiled by: